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Aware of cycle 
Pre-menopausal 

Hot flushes or 
Night sweats 
Peri/Post 

menopausal

Not aware of cycle
≥52 years

Postmenopausal

NO YES

Postmenopausal

Postmenopausal

Peri/Post menopausal

NO

NO YES

NO P-contraception*YES MHTCOCP**

NO YES

Hysterectomy, LNG-IUD or 
endometrial ablation?

Which one?

Hot flushes/night sweats 
 in pill free week?

Postmenopausal

Postmenopausal Probably Premenopausal
Needs trial off COCP for  

formal diagnosis

Removal of both Ovaries

When was your last period?

Is this Patient Pre/Peri/Postmenopausal?

• Irregular bleeding 

• Vasomotor   

– Hot flushes  

– Night sweats

• Poor sleep

• Joint pain

• Anxiety/low mood  

• Cognitive concerns

• Urogenital symptoms  

– Vaginal dryness/soreness  

– Bladder/urinary Sx

• Lost  interest in sex

• Central weight gain

• Osteoporosis

• Cardiovascular risk

• Dementia

• Diabetes

• Obesity

ConcernsSymptoms

A Woman# (40 years+) presents with:

On systemic hormonal contraception or MHT?

Age over 58 years?

AND / OR

YES

# assigned female at birth; *diagnosis of menopausal status requires detailed reproductive history; ** In some women an option is to cease the COCP and then review

More than 12 months ago Less than 3 months ago
Regular bleeding
Premenopausal

Less than 12 months ago
Irregular bleeding
Perimenopausal
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Full assessment recommended for midlife women

Medical History

Relevant gynae facts:

• Bleeding pattern or LMP

• Past surgery eg hysterectomy/oophorectomy

• Current use of any exogenous hormones

• +/- contraceptive needs

Major medical illnesses – ask about:

• DVT/PE

• Breast cancer/endometrial cancer

• Thyroid disease

• Cardio/cerebrovascular disease including HT

• Osteoporosis

• Diabetes

• Depression/anxiety/postnatal depression

• Recurrent UTI’s

• Liver disease

Family History:

• Cardio/cerebro vascular disease

• Osteoporosis/fractures

• Dementia

• Cancer

Smoking/alcohol use

Current medication including non prescription 

medications

Social history

Sexual wellbeing

Examination

• Height and weight 

• Blood pressure

• Breast exam (not required 

if recent breast imaging/

breast checks)

Investigations  

for menopause  

diagnosis 

≥ 45 years old

• Diagnosis symptom based; 

measure FSH and E only if 

atypical presentation

< 45 years old 

• Measure FSH and E 

– Of no value in women  

on COCP

• Prog/LH/AMH levels of no  

diagnostic value

Midlife women general 

health assessment:

• Cervical screen test

• Mammogram (if available)

• Lipid profile

• FBG

• TSH

• Renal and liver function

• FBE/ferritin

• FOBT

• Vit D in at risk women

What do you need to know?
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• Review contraindications to COCP

• May control PMS/mastalgia/bleeding

• Low dose EE and 17βE/estetrol COCP preferred

• Reduces/eliminates bleeding but not  

cyclical symptoms

• Irregular bleeding may occur

• Cyclical symptoms may occur

• Not contraceptive

• Provides contraception

• Amenorrhea or irregular bleeding may occur

COCP

Continuous E and LNG-IUD 

Continuous E and cyclical P

Continuous E and cyclical 

4mg drosperinone# /  

75 mcg desogestrel OCP#
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Systemic 
hormonal 
Therapy

• SSRI/SNRI

• NK3R 
antagonist

• Oxybutynin

• Hypnosis

• CBT therapy

• Clonidine*

• Gabapentin*

Indications for non-oral E

• Hypertriglyceridemia 

• Hepatobiliary disease 

• Migraine# 

• Age > 65 years and  
no prior MHT

• Established CVD

• Past VTE

• Diabetes

E+P

Tibolone

E+bazedoxifene

IF HYSTERECTOMY:

E-only

Tibolone

Estrogen  
dependent  

cancer 

Personal  
wish not to use 

hormones

Severe active  
liver disease

Active VTE 
disease/ 

thrombophilia

Undiagnosed 
genital  

bleeding

Untreated /
uncontrolled CVD

Consider 
urogenital 

symptoms, 
medications, 

medical  
conditions, 

psychosocial & 
cultural factors, 

knowledge

Identify and treat the main issues in addition 

to general health assessment and care

High breast cancer risk

Testosterone 
therapy 

only if sexual 
desire dysfunction 

identified
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Low dose Mid-range dose Highest dose#

CEE 0.3 - 0.45 mg 0.625 mg 1.25 mg

17β estradiol 0.5 mg 1.0 mg 1.5-2.0 mg

Estradiol valerate 0.5 mg 1.0 mg 2.0 mg

Estriol 1.0 -2.0 mg

Transdermal estradiol patch 25 - 37.5 mcg 50 mcg 75 -100 mcg

Estradiol gel 0.5 mg 1.0 mg 1.5 mg

Estradiol hemihydrate gel 0.75 mg  (1 pump) 1.5 mg  (2 pumps) 2.25 -3.0 mg  (3-4 pumps)

Estradiol hemihydrate skin spray 1.53 mg  (1 spray) 3.06 mg  (2 sprays) 4.50 mg  (3 sprays)

 

Sequential P – daily dose for 12-14 days per month for endometrial protection:

With Low dose E With mid to highest dose E

Dydrogesterone (oral) 5 mg 10 mg 

Micronized progesterone (oral)
200 mg (efficacy of lower dose  

not established)
200 mg 

Medroxyprogesterone acetate (oral) 5 mg 5 -10 mg  

Norethisterone acetate (oral) 1.25 mg-2.5mg 2.5-5mg

Transdermal norethisterone acetate 

(with estradiol) patch
releases 0.140 - 0.250mg / day

       

 

Continuous P – daily dose for endometrial protection:

Low dose E With mid to highest dose E

Dydrogesterone (oral) 2.5 - 5 mg 5 -10 mg

Drospirenone (oral) 2.0  mg

Micronized progesterone (oral)^ 100 mg 
100 mg for mid dose E; (however, this  
dose may not always provide sufficient  
endometrial protection with highest dose E)

Medroxyprogesterone acetate (oral) 2.5 mg 2.5 - 5 mg

Norethisterone acetate (oral)
0.1mg with 0.5mg estradiol 

0.5 mg with 1.0 mg estradiol
1.0 mg - 2.5 mg

Transdermal norethisterone acetate 

(with estradiol) patch 
releases 0.140-0.250mg/day

Levonorgestrel (with estradiol) patch releases 0.015mg/day

LNG-IUD Device initially releasing 20 mcg/day
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Evidence-based Non-Hormonal Treatments
for vasomotor symptoms
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AMH Anti-mullerian hormone IUD Intrauterine device

β Beta LH Luteinizing hormone

BMI Body mass index LMP Last menstrual period

CBT Cognitive behaviour therapy LNG-IUD Levonorgestrel IUD

CEE Conjugated equine estrogen mcg microgram

COCP Combined oral contraceptive pill mg milligram

CVD Cardiovascular disease MHT Menopausal Hormone Therapy

DHEA Dehydroepiandrosterone NK3R Neurokinin 3 receptor

DVT Deep vein thrombosis OCP Oral contraceptive pill

E EstrN846t8neDHEA
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